EXPLODED VIEW AND PARTS LIST

Handle Assembly

Item| Stock# Description Qty| | Item Stock# Description Qty
1 303080465 [Engine control lever| 1 13 [303160611A |Screw 2
2 [303070984A |Upper handle 1 14 303010269  |Screw 8
3 [302020019A |Sponge foam 1 15 |303070983A |Upper handle base 2
4 1303080466 |Drive control bar 1 16 303030036  |Nylon nut M8 6
5 (303020502 |Bolt M6x35 1 17 303123021 |Cylindrical pin M5x26 | 2
6 303030032 |Nylon nut M6 2 18 [303070982A |Lower handle 1
7 303200099 |Cable rubber plug 1 19 [303070981A |Lower handle base 2
8 (303160531 [Rope hook 1 20 (203040007 |Cable clip 1
9 303030065 |Nut M6 1 21 [303020332 |Square neck bolt 8
10 (303030025 |CovertypenutM6 | 2 22 [203090013A |Right bracket 1
11 |303230014A [Handle lock lever 2 23 |203090012A |Left bracket 1
12 303042116 |Flat washer 8 2 24 303030077  |Nylon nut M8 4

18




Deck Assembly

Item Stock# Description Qty Item Stock# Description Qty

1 | 303180891A | Grass catcher bracket 1 19 | 303042023 Flat washer 3

302120035 | Grass catcher 1 20 | 303041022 Washer 8 3
3 | 203050264 | Rear discharge cover 1 21 | 303020124 Bolt M8x35 3
4 | 303070976A | Mulching adapter 1 22 | 303160608A | Driving pulley 1
5 | 303030032 | Nylon nut M6 5 23 | 303110040 | Woodruff key 1
6 | 203050346A | Rear cover shaft 1 24 | 303020163 f/‘ﬂé‘;;‘; neck bolt 1,
7 | 203050345A | Torsion spring 1 25 | 203050342A | Belt cover 1
8 |303190222 | Engine 1 26 | 303160423 Flat washer 1
9 | 303070980A | Base sealing strip 1 27 | 303030087 Nylon nut 1
10 | 303042011 | Flat washer 3 28 | 303010322 | Screw ST4x14 1
11 | 303010108 | Screw M5x16 3 29 | 202270003A | Blade holder 1
12 | 303160456 ﬁ(‘)‘fge‘i'“harge 1 30 | 303110012 | Key 4.7x45 1
13 | 303020468 | Bolt M6x10 2 31 | 303070975A | Blade 1
14 | 303160455 | Side torsion spring 1 32 | 303043023A | Dish washer 1
15 | 303090066A ;‘(‘i'ee torsion spring 1 33 | 303240488 | Blade bolt 1
16 | 203021294A | Side discharge cover 1 34 | 303020282 Bolt M6x16 1
17 | 203021293A | Side discharge 1 35 | 302080025A | Rubber 1
18 | 303180926 | Deck 1 303070349 Plate 1

N




Drive Assembly

Item Stock# Description Qty Item Stock# Description Qty
1 | 203050344A | Wheel cover 2 13 | 303020339 | Bolt M6x14 2
2 | 303030036 Nylon nut M8 2 14 | 303130322 | Tension spring 1
3 | 203040021A | Wheel 2 15 | 302040067 | V-belt 1
4 | 203010806A | Dust cover 2 16 | 303160607A | Gear box spring 1
5 | 303160470 Gear Right 1 17 | 303240487A | Gear box assembly | 1
6 | 303060104A | Adjustment plate 1 18 | 303123017A | Cylindrical pin 2
7 | 303020468 Hexagon bolt 2 19 | 303043039 | Washer 4
8 | 303020276 Hexagon bolt 2 20 | 303100002 | Ball bearing R8RS 6
9 | 303060115 Rear axle ring 2 21 | 303160471 | Gear left 1
10 | 203050340 E'aer:grg adjustment | 22 | 303050007 | Collar 12 4
11 | 203050341A Esght adjustment | 23 | 302060025 | Cable rubber plug | 1
12 | 303180892A | Rear axle assembly | 1 24 | 303030032 | Nylon nut M6 6

20

18

D

47



Front Wheel Assembly

Item Stock# Description Qty Item Stock# Description Qty
1 |303020503 | Bolt M6x35 3 11 | 303020167 ﬁ/‘ﬂg)‘z‘g‘g neck bolt |,
2 | 303020282 | Bolt M6x16 1 12 | 303160617A | Front wheel stents 1
3 | 303041009 | Spring washer 6 1 13 | 303020384 ﬁ'/‘ﬂé‘)‘z‘g‘; neck bolt 1
4 1303042021 | Flat washer 6 1 14 | 303050007 | Collar 12 2
5 | 303070978 | Mounting plate 2 15 | 303060103A | Front wheel sleeve 1
6 | 303060108 | Bearing bracket 1 16 | 203040020A | Front wheel 1
7 | 303070977A | Front wheel support 1 17 | 303100066 | Plastic bearing 2

Ball bearing
8 | 303100071 61902-27 2 18 | 203020865A | Knob 1
9 | 303030032 | Nylon nut M6 7 19 | 303030036 | Nylon nut M8 1
10 | 303042021 | Flat washer 6 4

21




